
 16 September 2022

Appendix 
to SDP 
Pricing 
Submission



An appropriate citation for this paper is: 
SDP Pricing Submission to IPART

Sydney Desalination Plant Pty Limited
ACN 125 935 177 
Suite 19, Level 17
Australia Square
264 George Street
Sydney NSW 2000

Phone: +61 2 8599 8534 
Website: www.sydneydesal.com.au

Enquiries about this report should be directed to:
Ifty Omar
General Manager, Regulation
Email: info@sydneydesal.com.au

2 Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



Table of Contents
1. About this submission 5
1.1 CEO’s Declaration 5

1.2 Chairs declaration 

1.3 Claims for confidentiality 5

1.4 Terms of Reference for Referral of Sydney Desalination Plant Pty Limited to IPART  
[...]
Pricing for chemical dosing is based on a bottom-up first principles approach as summarised in the Box 
below.

Box 7: Pricing model for chemical dosing 

The model used for pricing calculates the Chemical Variable Cost (CVC):

CVC = ∑ (CUFi x CUPi) / 10^6

Where for each chemical (i):

• CUFi = Chemical Usage Factor (kg/GL) expressed per GL of Drinking Water produced

• CUPi = Chemical Usage Price ($/tonne)

The CUF depends on the selected dose rate and the flow of water where the chemical is dosed:

CUFi = Cdi x Fi / DW

Where:

• DW = Drinking Water Volume (ML/d) produced for each chemical (i):

•  Cdi = Chemical Dose Applied (mg/L) expressed in pure product 
and per L of stream flow where the chemical is dosed

• Fi = Stream Flow (ML/d) where the chemical(i) is dosed

The pricing model calculates the Chemical Usage Factor based on a combination of three scenarios. The 
scenarios are named “AVG: Average”, “MIN: Minimum” and “MAX: Maximum” and a specific dose is assigned 
to each chemical, at each dosing point, for each of the scenarios based predominantly on operating 
experience in those scenarios. The weight assigned to each scenario is customised to reflect a reasonable 
likelihood of different source water quality, thus reflecting an equitable forecast of chemical volumes 
required for each unit of drinking water supplied to customers. The approach allows the calculation of an 
efficient weighted average Chemical Usage Factor to feed into our cost proposal in this Submission. Figure 
9.1 outlines the methodology for pricing of dosing chemicals.

84 Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



85Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



Figure 9.1 Methodology for pricing of chemical dosing

Source: Sydney Desalination Plant.

Chemical prices are based on current contract prices (May 2022), which are reviewed and adjusted for 
each year in line with different indices defined in the chemical supply contracts. These contracts are also 
subject to force majeure clauses which the supplier can activate in the event of unforeseen or unavoidable 
supply chain challenges. A comprehensive national tender process, for the current chemical suppliers was 
undertaken in 2019, taking advantage of Veolia’s buying power across multiple jurisdictions to achieve 
lowest possible rates.

Chemical costs can be subject to significant volatility from movements in chemical prices in Australian and 
global markets. SDP’s chemical costs have risen by over 30% since 2019/20, primarily as a result of cost 
increases on key chemicals (e.g. sulphuric acid, ferric chloride, citric acid, fluorosilicic acid and polymer 
flocculant). Veolia is a global leader in water treatment, and Australia’s largest water company, with 
significant buying power and contractual agreements to maximise efficiencies. However SDP (and Veolia) 
are price takers in Australian and global markets and there is little to no opportunity to influence or hedge 
these cost movements that result from the inherent volatility in chemical prices, and the chemical supply 
chain. These same cost pressures are being experienced by other water utilities and manufacturers and 
these price pressures are evident from the movement in the ABS producer price index component “18 Basic 
chemical and chemical product manufacturing”. As shown in Figure 9.2, there have been significant real 
increases in this index (above CPI) from June 2017, with the CPI increasing by 13.9% but the PPI increasing 
by 25.4%. 

86 Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



Figure 9.2 Chemical price index vs CPI over the 2017-23 regulatory period (June 2017 = 100)

90

95

100

105

110

115

120

125

130

Ju
n-
20
17

O
ct
-2
01
7

Fe
b-
20
18

Ju
n-
20
18

O
ct
-2
01
8

Fe
b-
20
19

Ju
n-
20
19

O
ct
-2
01
9

Fe
b-
20
20

Ju
n-
20
20

O
ct
-2
02
0

Fe
b-
20
21

Ju
n-
20
21

O
ct
-2
02
1

Fe
b-
20
22

Ju
n-
20
22

ABS Basic chemical & chemcial product manufacturing All Groups CPI

Source: Australian Bureau of Statistics (Cat. 6427.0 Producer Price Indexes, Australia, Jun 2022; 6401.0 
Consumer Price Index, Australia, June 2022) 

SDP has proposed a step change in chemical costs in 2023-24 but given the challenges in forecasting real 
price escalation for specific chemicals beyond this period, SDP has proposed an end-of-period true-up 
for the benchmark chemical cost allowance. This is in line with the risk management framework set out in 
Section 5 of the submission. 

As IPART have noted in the context of its Broken Hill Pipeline Draft Report, an end-of-period true-up has 
merit where there is uncertainty in forecast costs and that movements in these costs are driven by market 
forces outside of the utilities control.59 SDP has limited ability to influence chemical prices and the true-up 
will avoid any windfall gains or losses by calculating and then passing through at the subsequent regulatory 
period the movement in the benchmark chemical cost allowance due to changes in the benchmark 
chemical price component.

The chemical usage factor depends on the required dose rate, the flow of water where the chemical is 
dosed and is based on a combination of three scenarios relating to feed water quality: average, minimum 
and maximum. The average case has been sourced from 2019-20 actual data (based on typical doses from 
the plant’s completed restart in August 2019 to the end of the full capacity mode in March 2020), whereas 
the maximum dose rates have been based on increased doses due to poor seawater quality – either actual 
or estimated, and minimum doses based on doses when the seawater is of exceptionally good quality. The 
selected weightings also have regard to the fact that in a rapidly changing water quality scenario, as has 
been the case during recent increased production requests that coincide with high rainfall events and poor 
inlet seawater quality, the pressing need is to err on side of higher dosage rates to maintain reliability of 
safe water supply, rather than be incentivised to underdose and risk water quality non-compliances or asset 
damage.

Table 9.12 provides the breakdown of chemical usage and unit prices in Operational Mode for the 2023-27 
regulatory period.

59 IPART, Review of WaterNSW’s prices for the Murray River to Broken Hill Pipeline: Draft Technical Report, p.33.

87Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



Table 9.12: Breakdown of chemical volumes and prices ($/ML, $2022-23) 

Chemical Usage factor (kg/GL)
Chemical unit price 

($/tonne)

Sodium hypochlorite   

Sulphuric acid   

Polymer flocculant (polyDADMAC)   

Coagulant (FeCl3)   

Sodium Bisulphite   

Antiscalant 1   

Antiscalant 2   

Sodium hydroxide   

CO2   

Lime   

Polymer – lime clarification   

Sodium silicate   

Fluorosilic Acid (FSA)   

Aqueous Ammonia   

Citric Acid   

NaDDS   

Polymer Lameller settlers   

Polymer Sludge centrifuges   

Hydrochloric acid   

Proposed chemical price - $ / ML

Source: Sydney Desalination Plant.

88 Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



9.2.4.4. Key assumptions 

Key assumptions for our forecast chemical costs include:

• Chemical dose rates are based on 75 per cent of average cases, 20 
per cent maximum case and 5 per cent Minimum case.

• Average chemical doses:

 − are based on typical doses from the Plant’s completed restart in August 2019 to the end of the full 
capacity mode in March 2020.

 − have been checked against 2010-2012 historical data.

 − include sodium hydroxide dosing for boron removal (required to meet the customer’s water quality 
specification as RO membranes age) with subsequent increased doses for anti-scalant second Pass 
RO and carbon dioxide.

• Minimum chemical doses:

 − are based on doses applied on the pre-treatment when the seawater quality is exceptionally good.

 − consider reduced dose following a change of drinking water quality target for some downstream 
chemicals.

 − consider reduced doses which could be optimised after site trials i.e. antiscalant optimisation, 
polymer optimisation.

• Maximum chemical doses:

 − are based on doses applied on the pre-treatment when the seawater quality is of poor quality but 
still within the standard operating envelope;

 − consider increased doses following a change of drinking water quality target;

 − consider increased doses following a process upset.

• Proposed chemical costs also include a reasonable margin and overhead 

SDP has further supporting information for chemical costs available on request.

Other treatment costs

Other variable costs associated with the supply of drinking water consist of:

• Ferric sludge disposal

• Lime sludge disposal

• Cartridge filters

Ferric sludge is generated in the pre-treatment process. Ferric chloride coagulant, polymer flocculant and 
sulphuric acid for pH adjustment are dosed in the pre-treatment to aid in the seawater filtration process and 
remove particulate material. The ferric sludge is made up of a combination of the particulate matter filtered 
from the seawater enmeshed in the chemicals dosed to aid the process. The volume of sludge generated is 
therefore a function of the inlet water quality, the dosage rates assumed for the different inlet water quality 
envelopes as above (minimum, average and maximum) and the drinking water production volume required 
by customers. The ferric sludge is further treated through a wastewater treatment system to increase the 
solids content and remove water for efficient transport and disposal.

Lime sludge is generated in the post-treatment process. Hydrated lime is mixed with water and then treated 
to remove any contaminants before the resultant limewater is dosed into the RO permeate with other 
post-treatment chemicals to produce drinking water. The contaminants are settled out in the lime sludge 
which is further treated to increase the solids content for efficient transport and disposal. The lime sludge 
is beneficially reused by third party industry and this disposal saving is passed on to customers in our 
forecasts. The volume of sludge generated is therefore a function of the drinking water production volume 
required by customers and is also influenced by membrane age.

Cartridge filters are an important process step to ensure water quality feed to the RO membranes is at 
the required quality to ensure the RO membranes are not damaged. The cartridge filters are essentially a 
consumable item and their life and replacement rates are predominately a function of throughput and thus 
of the drinking water production volume required by customers.

89Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



We have undertaken a bottom-up assessment of each other variable cost component to develop 2023-27 
regulatory period forecasts, based on experience from the 2017-23 regulatory period. Based on the detailed 
outlined above, our proposed treatment costs over the 2023-27 regulatory period are as summarised in the 
table below. 

Further information on the calculation of other treatment costs can be provided on request.

Table 9.13: Forecast treatment cost in the 2023-27 regulatory period ($/ML, $2022-23)

Other Treatment Cost component 2022-23 2023-24 2024-25 2025-26 2026-27

Chemical costs           

Other treatment costs           

Total variable treatment costs          

Our proposal is below the estimates from Emerald Process Engineering, who we commissioned to 
undertake a bottom-up assessment of prudent and efficient treatment costs for the Plant and full 
production. 

A comparison is shown in Figure 9.3 below. Note that Emerald process Engineering estimated treatment 
costs at different levels of production (50 ML/d and 266 Ml/d) which broadly align with minimum and 
maximum production from the Plant. The report from Emerald Process Engineering is provided in section 
9.2.6 of this appendix. 

Note: SDP proposed treatment costs is based on a single tariff rather than min or max estimates provided 
by Emerald Process Engineering

Source: Sydney Desalination Plant, Emerald Process Engineering 

90 Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



Table 9.14: Forecast treatment costs for 2023-27 regulatory period ($2022-23, $million)

Step change 2022-23 2023-24 2024-25 2025-26 2026-27 Total

Minimum production (23 GL)           

Maximum production (91.25 GL)            

Note: Includes 0.3% efficiency factor from 2024-25

Source: Sydney Desalination Plant.

9.2.5. Pipeline O&M

9.2.5.1. Background

Drinking water is transported from the Plant via our Pipeline to Sydney Water’s system at Erskineville. 
Sydney Water then distributes the water, alongside water from other sources of supply, to homes and 
businesses across the Sydney region. Whilst the Pipeline was undamaged during the Storm Event, the 
restart of the Plant in 2019 and subsequent period of operations have provided SDP with experience 
bringing the Pipeline assets back into service following an extended Water Security Mode. 

9.2.5.2. Drivers for Pipeline O&M

The key driver for the proposed increase in O&M for the Pipeline in the 2017-23 regulatory period is an 
increase in RAM. This is based on a revised preventative maintenance program identified, following a 
detailed condition assessment of the Pipeline which culminated in our 2020 Pipeline Asset Management 
Plan.

2016 – 2018 Condition Assessment

The Pipeline underwent a complete condition assessment during 2016-2018 including internal examination 
of the pipework’s accessible areas (with exception of botany bay undersea sections). As a result of this 
assessment a number of recommendations were developed and have been implemented by SDP, these 
include:

• Periodic maintenance and renewals to Pipeline assets required prior 
to a Plant restart (implemented by SDP prior to 2019)

• Periodic maintenance and renewals to Pipeline assets not required prior to a Plant restart 
(completed as capital renewals delivered during the 2017-23 regulatory period).

• Undertake a full pipeline reinspection at the next available opportunity (ideally within 
five years) to check the extent of cracking and lining debonding in areas where repairs 
have been undertaken and assess for evidence of pipe corrosion or leakage. 

• Further investigations on several valves including optioneering for keeping the 
air valve pits dry, or water level below the air valve isolation valves.

• Development and implementation of a specific Pipeline Asset Management Plan.

The immediate actions from the condition assessment were implemented by SDP and following the 
successful restart of the Plant, a strategic review of the Pipeline assets and their associated maintenance 
strategies was undertaken.

2020 Pipeline Asset Management Plan

SDP has developed its Pipeline Asset Management Plan in line with industry standards, technical expert 
opinion and benchmarked data on similar assets. Preventative maintenance activities, and their frequency 
are proposed to increase (in comparison to the 2017 Determination allowances) following our strategic 
review, key changes including:

• Development of a more rigorous monthly routine preventative maintenance activity (PM) 
schedule and annual routine PM schedule to inspect all above ground sections of Pipeline.

91Appendix to SDP Pricing Submission  | © Sydney Desalination Plant Pty Limited | 16 September 2022



• Development of an annual inspection PM schedule for concrete 
and steel supporting elements of the Pipeline.

• Development of a quarterly valve pit dewatering and inspection 
schedule for both the structures and air valves.

• Targeted inspection of the Botany Bay undersea pipelines within the next 